SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 26

Lowest Channel / 10MHz / QPSK

Lowest Channel /

10MHz / 16QAM

L I

Date: 7 JUN.2018 14:4224

pectrum 3 um 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 300 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 832.057 MHz 17.50 dam ML 24.684 MHZ 16.27 dam
T 1 824.4545 MHz 11.43 dBm Oce Bw 9.070925071 MHz TL L £24,4545 MHz 11.24 dBm Oce Bw 9.090909091 MHz
T2 1 833.53585 MHz 11.00 dam T2 1 833.5554 MHz 10.59 dam

L U

Cate: 7.JUN.2018 14:43.04

Middle Channel / 10MHz / QPSK

Middle Channel /

10MHz / 16QAM

L I

Date: 7.JUN.2018 14:44

52

Spectrum 3 pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 300 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att a0dE SWT  126yus @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
P R 17.08 aBm . BT M1l 16.00 aBm
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CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 839,197 MHz 17.08 dam ML L B32.4D3 MHz 16.88 dam
T 1 8319645 MHz 11.32 dBm Oce Bw 9.070925071 MHz TL L £32.0245 MHz 10.19 dBm Oce Bw £.991008991 MHz
T2 1 84103585 MHz 11.96 dam T2 1 8410155 MHz 9.96 dam

L U

Cate: 7.JUN.2018 14:44:30

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum b pectrum o
Ref Level 24.40 cbm  Offset 440 0B = RBW 300 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 0B SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
o0 — 18.80 dBm) 20 ML 17.03 dBm)
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PN PRSE WA -~ 12 EE W BRSO S RPNV T2
10d }f\ - - : Ot Br v vy B.951048951 MHz| 104 B i Oce By~ g 0.010989011 MHz
% ¥ {
| | [ \
o { ¥ 0 d f T
/ L 04 {
f \
| o [ o
SNy e T =S A
N ”
- -30 d N
40 d 40 d
=0 50
0 d &0 d
70 df -70 d
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value Function | Function Result |
ML T 844.5 MHz 16.60 dBm ML B46.507 MHz 17.33 dBm
T fy 839.5245 MHz 11.50 dam oce Bw 8.951048951 MHz TL L 839,5045 MHz 9.50 dam oce Bw 9.010989011 MHz
T2 1 943.4755 MHz 10.53 dBm T2 1 £48.5155 MHz 10.56 dBm
L I ) ) o L I ) -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 26

Lowest Channel / 15MHz / QPSK

Lowest Channel /

15MHz / 16QAM

L I ]

Date: 7JUN.2018 14.17.07

pectrum 3 um 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 300 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 L M1[1] 16.05 dBm) 20 ML), 16.06 dBm)
R X 832.5790 MHz 895.6060 MHz
. el ks by 13426573427 MHZ 104 Y AL VY ke 17 s 13.426573427 MHz
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-60 df 60 df
70 d 70 di
CF B31.5 MHz 1001 pts Span 90.0 MHz CF 831.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 832,579 MHz 16.05 dam ML 35,605 MHZ 16.06 dam
TL 1 824.7867 MHz 10.12 dBm Oce Bw 13.426573427 MHz TL L £24.7667 MHz 9.60 dBm Oce Bw 13.426573427 MHZ
T2 1 838.2133 MHz 10.48 dam T2 1 838.2133 MHz 9.07 dam

L U

Cate: 7.JUN.2018 14:17.26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 7.JUN.2018 141857

Spectrum 3 pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 300 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 M1[1] M1 16.37 dBm) 20 ™M1l . 15.04 dBm)
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CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 841,985 MHz 16.37 dam ML L B41.475 MHz 15.04 dam
T 1 829.7857 MHz 11.22 dBm Oce Bw 13.486513487 MHz TL L £29.8167 MHz 9.69 dBm Oce Bw 13.396603397 MHz
T2 1 843.2732 MHz 10.39 dam T2 1 843.2133 MHz 9.95 dam
L U J - L JU L]

Cate: 7.JUN.2018 14:18:28

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

pectrum b pectrum o
Ref Level 24.40 cbm  Offset 440 0B = RBW 300 kHz Ref Lavel 24.40 GBm  OFfset 4.40 OB = RBW 300 kHZ
o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att a0 db SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
o0 MLl 16.2a dbm) 20 MiL1] 15.21 dBm)
B T 843.6280 MHz . 843,2680 MHz
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70 df =70 d
CF B841.5 MHz 1001 pts an 30.0 MHz CF 841.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 843.628 MHz 15.23 dém ML 843.266 MHz 15.21 dém
T fy 834.7857 MHz 10.92 dam oce Bw 13.366633367 MHz TL L 834,7567 MHz 11.40 dam oce Bw 13.396603397 MHZ
T2 1 948.1533 MHz 9.30 dBm T2 1 £48.1533 MHz 9.08 dam
L I ) ) o L I ) -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 26

Lowest Channel / 1.4AMHz / 64QAM

Lowest Channel / 3MHz / 64QAM

pectrum um 3
Ref Level 24.40 cbm  Offset 440 0B = RBW 30 khz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 M1[1] 16.30 dBm) 20 3 dBm)
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10 d ! ] e e DS BTy 1.082517483 MHz 10 o -~ i R Sl 2.739260739 MHz|
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MHZ 1001 pts Span 2.8 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.3084 MHz 16.30 dam ML 24,3252 MHz 15.23 dam
T 1 824.16014 MHz 7.73 dBm Oce Bw 1.082517483 MHz TL L 824.12737 MHz 9.41 dBm Oce Bw 2.739260739 MHz
T2 1 825.24266 MHz 9.69 dam T2 1 826.86663 MHz 9.19 dam

Date: 7JUN.2018 1127 55

L U

Date: 7.JUN.2018

i
151223

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

pectrum =

Ref Level 24.40 dém  Offset 440 db & RBW 30 kHz

um

Ref Level 24,40 dBm

=

Offset 4.40 db & RBW 100 kHz

o Att 30dE SWT 63.2ps @ VBW 100kHz Mode Auto FFT o Att a0de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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-60 df 60 df
70 d 70 d
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.1951 MHz 14,51 dam ML L 835.3571 MHz 17.46 dam
T 1 835.95734 MHz 9.13 dBm Oce Bw 1.090305051 MHz TL L 835.13337 MHz 10.89 dBm Oce Bw 2.739260739 MHz
T2 1 837.04825 MHz 7.90 darm T2 1 837.87263 MHz 11.56 dBm

L U

J J L.
Date: 7JUN.2018 112847 Date: 7.JUN.2018 15:0813
pectrum 3 um 2
Ref Level 24.40 dém  Offset 440 db & RBW 30 kHz Ref Level 24.40 dém  Offset 4.40 dB & RBW 100 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30de SWT  19us @ VBW 200kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
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CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 848.0538 MHz 14.93 dBm ML B847.0205 MHz 17.95 dém
TL 1 847.74615 MHz 7.38 dBm Oce Bw 1.096503497 MHz TL 1 B46.13337 MH2 10.07 dém Oce Bw 2.721278721 MHZ
T2 1 943.94266 MHz 9.44 dBm T2 1 846.85465 MHz 9.60 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 26

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

L I

Date: 7.JUN.2018 15.00.02

pectrum 3 um 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o At 0B SWT  18ps @ VBW 300kH:  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k M [0 35k Max
20 M1[1] 14.58 dBm) 20 FSTEY] 16.01 dBm)
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CF 26,5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.86 MHz 1458 dam ML B30.708 MHz 16.01 dam
T 1 824.26224 MHz 7.98 dm Oce Bw 4,485514456 MHz TL L £24.5045 MHz 9.14 dBm Oce Bw 9.030969031 MHz
T2 1 828.74775 MHz 9.70 dam T2 1 833.5355 MHz 10.55 dam

L U

Cate: 7.JUN.2018 14:43:32

Middle Channel / 5SMHz / 64QAM

Middle Channel /10MHz / 64QAM

L I

Date: 7JUN.2018 150032

Spectrum 3 pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 - MLl ) 1 |' 50 dBm)| 20 ! M1[1] ] 17.64 dBm)
. 1 ) o 834.56200 MHz S NS e . o 8929240 MHz
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CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,562 MHz 14,50 dam ML L 32,324 MHz 17.64 dBm
TL 1 834.26224 MHz 9.44 dBm Oce Bw 4.485514486 MHz TL L £32.0045 MHz 10.05 dBm Oce Bw £.991008991 MHz
T2 1 938.74775 MHz 10.15 d8m T2 1 840.9955 MHz 9.92 dam

L U

Cate: 7.JUN.2018 14:44.04

Highest Channel

/5MHz / 64QAM

Highest Channel /10MHz / 64QAM

trum
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Ref Level 24.40 dém
lo Att 30 dB

Offset 440 db & RBW 100 kHz
SWT

pectrum

(=]

Ref Level 24,40 dBm

Offset 4.40 db & RBW 300 kHz

L I

Date: 7JUN.2018 150240

19 us @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 N 15.26 dBm) 20 M1[1] 17.09 dBm)
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CF 816.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 845.041 MHz 15.26 dam ML L B42.BE1 MHz 17.09 dam
T 1 844.24226 MHz 10.20 dBm Oce Bw 4,485514456 MHz TL L £39,5045 MHz 9.67 dBm Oce Bw £.991008991 MHz
T2 1 848.72777 MHz 9.72 dam T2 1 B4B.4955 MHz 11.22 dam

L U

DCate: 7.JUN.2018 14:46:01
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saronas. FCC RF Test Report

Report No. : FG850409B

LTE Band 26

Lowest Channel / 1I5MHz / 64QAM

=

Ref Level 24.40 dém  Offset 440 db & RBW 300 kHz
lo Att 30ds SWT 12.6ps @ VBW 1MH:  Mode Auto FFT
SEGL Count 100/100

(@ 17k Max
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10 d N aa R W S 18.426
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14.81 dBm)|
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20 dom——————f s

e
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e
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-50 dBm

60 dam

-70 dém

CF B31.5 MHz 1001 pts

Span 30.0 MHz

Marker

Type | Ref | Tre | X-value 1 Y-value | Function | Function Resul
M1 1

834.467 MHz 14.81 dBm
TL 1 824.8167 MHz 9.66 d8m Occ Bw
T2 1 838.2433 MHz 9.15 dBm

L JL

Date: 7 JUN.2018 1417 46

13.426573427 MHz

Middle Channel / 15MHz / 64QAM

Spectrum

&

Ref Level 24.40 dém  Offset 440 db & RBW 300 kHz
lo Att 30ds SWT 12.6ps @ VBW 1MH:  Mode Auto FFT
SEGL Count 100/100

(@ 17k Max

20 MIL1]

. a3
N, AV AN el A o PN WPV S

5.0210 MHZ|
13486513487 MHZ

1+.50 dBm)|

-10 da3m

-20 dBm

- PO PRV Ty
o
-30 dam

el IR PP

40 dBm

-50 dBm

60 dam

-70 dém

CF B36.5 MHz 1001 pts Span

40,0 MHz

Marker

Y-value | Function | Function Result

Type | Ref | Tre |
ML f 14.58 dam

10.24 dBm Oce Bw

9.54 dam

Date: 7JUN.2018 141806

13.486513487 MHz

Highest Channel / 15MHz / 64QAM

Spectrum

=

Ref Level 24.40 dém  Offset 440 db & RBW 300 kHz
o Att 30de SWT 12.6us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100

(@ 17k Max

P MR

. i A o ool 32

13426573427 MHZ|

16.07 dBm)|
2160 MHzZ,

\
10 dBm - -

-20 dém |

T i I
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40 dam

50 dBm:

-60 d3m

-70 dém

CF 841.5 MHz 1001 pts
Marker

Function Result

Span 30.0 MHz

Type | Ref | Trc | X-value | ¥-value |__Function
ML 1 845.216 MHz 16.07 dém
T1 1 834.7567 MHz 10.15 dém Occ Bw
Tz 1 848.1833 MHz 9.22 dbm

13.426573427 MHz

L L

Date: 7.JUN.2018 142016
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SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

Date: 5.JUN.2018 163422

pectrum um 3
Ref Level 25,40 cbm  Offset &40 b = RBW 100 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1[1] 15.84 dBm) 13.72 dBm)
b 20 2.49929900 GHz|
B RV . 4.475524476 MH 5 . 4.495504496 MH
10 d 7 A L 10 d LA, s o Iz
/ /
J |
[ 1 | 0 d
d / \ d / \
-10d t -10 ra T
H‘ N f \
= d [
-20
» A . e \
v Ve L A PR APW e A I
40 df -40 di
-50 -50
-60 o -60 di
-70 df =70 d
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,499229 GHz 15.84 dam ML 2.499299 GHz 13.72 dam
T 1 2,4962622 GHz 9.36 dBm Oce Bw 4,475524476 MHz TL L 2.4962522 GHz 10.15 dBm Oce Bw 4.495504496 MHz
T2 1 2,5007378 GHz 9.14 dam T2 1 2.5007478 GHz 9.41 dam

L U

DCate: 5.JUN.2018 16:34:44

Middle Channel

/ 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

Date: 5.JUN.2018 163535

pectrum &3 um &3
Ref Level 25,40 cbm  Offset &40 b = RBW 100 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
M1[1 15.25 dBm) ™M1[1] 13.01 dBm)
b 2.59130200 GHz 20 M1 K 269000 GHZ|
10d P PN It S Vot oY L AT AT A 4.475524476 MHz| 04 T n . N I [ Lok | 4.495504496 MHz
2 ), Y
[ 0 d "
| \
-10 -10 d 3
20 d = ~
o IO
A v ey [ WA
40 df -40 di
-50 -50
60 df 60 df
-70 df =70 d
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501302 GHz 15.25 dam ML 2,50269 GHz 13.01 dsm
T 1 2,5907722 GHz 9.68 dBm Oce Bw 4,475524476 MHz TL L 2.5007622 GHz 6.91 dBm Oce Bw 4.495504496 MHz
T2 1 2.5052478 GHz 9.67 dam T2 1 2.5952577 GHz 8.41 dam

L U

Date: 5.JUN.2018 16:36.:00

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

L )

Date: 5.JUN.2018 16:37.38

pectrum &3 um &3
Ref Level 25.40 dém  Offset 540 db & RBW 100 kHz Ref Level 2540 dém  Offset 5.40 dé & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.44 dBm| mili] 14.86 dBm|
20 2.68694100 GHz 2 268631100 GHZ,
. 11 AP NGB A T2 4.485514486 MHz, 0d T LY A N T 4.485514486 MHz
i § ! !
o + - 0 d8: - T
/ / \
-10 d -10 di s L
J" |
20 d -20,di
P gy o ARl =TS -
YN P - e, Yomemih v S ATt PP
o W AL A el b ¥ e
50 i e 30 A
-40d -40 di
-50 -50
60 d -60 d
70 d 70 di
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2666941 GHz 14.44 dBm ML 2.886311 GHz 14.85 dBm
TL 1 26852522 GHz 9.09 dém oce Bw 4.485514486 MHz T1 1 2.6852423 GHz 8.69 dBm oce Bw 4. 485514486 MHZ
T2 1 26697378 GHz 8.02 dbm T2 1 2.6897278 GHz .41 dbm
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saronas. FCC RF Test Report

Report No. : FG850409B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum

Ref Level 25.40 dém  Offset 540 db & RBW 300 kHz

) &

Ref Level 2540 dém  Offset 5.40 dB & RBW 300 kHz

o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
CIEV I MIl1] 15.63 dBm
- v e oed B VN £.001008901 MHz 104 T e N BN £.071028071 MHz|
T \ 7
|
/
o { \\ 0 de #'
d f ! e
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20 df L‘/_', -20 di . t
P N M S I P e Y RNPAS -
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-60 o -60 di
-70 df =70 d
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504437 GHz 15.95 dam ML 2.503178 GHz 15.63 dam
T 1 2,4965045 GHz 9.60 dBm Oce Bw £.991008951 MHz TL L 2.4964845 GHz 9.36 dBm Oce Bw 5.971028971 MHz
T2 1 2.5054955 GHz 10.76 dam T2 1 2.5054555 GHz 9.35 dam

L I ]

Date: 5.JUN.2018 1638 40

L U ]

DCate: 5.JUN.2018 16:35.08

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum &3 pectrum &3
Ref Level 25,40 cbm  Offset &40 b = RBW 300 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™ MI[1] 16.78 dBm)| N ™M1[1] 16.37 dBm
b X N - 2.5907820 GHz| 20 X . R 2.5898830 GHz
- [ e B 9.010988011 MHz 04 LT VA N PO [Vt i e 050949051 MHz
7
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{ \ f, \
20 d
- ~ - = Ve
fo” W Wi Laaas \VAS NG |
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60 df 60 df
-70 df =70 d
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500782 GHz 16.78 dam ML 2.589883 GHz 16.37 dam
T 1 2,5804045 GHz 9.69 dBm Oce Bw 9.010985011 MHz TL L 2.5854545 GHz 8.29 dBm Oce Bw 9.050949051 MHz
T2 1 2.5974955 GHz 9.18 dam T2 1 2.5975355 GHz 10.12 dam

L it J V-

Date: 5JUN.2018 16:40.28
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Date: 5.JUN.2018 16:40:10

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum o pectrum o
Ref Level 25.40 dém  Offset 540 db & RBW 300 kHz Ref Level 2540 dém  Offset 5.40 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 63 dBm mili]
20 . 2.6833420 GHZ| 2
. Lo A | e 8.991008991 MHz| 10 Tl Ami o BB 0.050949051 MHz
{ \
0 L \ 0 dé / \
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-10d I‘ 104 1 |
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20d = . 20 d < .
N T & ~ wny
aAY el oA i e
a0 = 30
-40d -40 di
-50 -50
60 d -60 d
70 d 70 di
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.683342 Ghz 15.63 dBm ML 2.882522 GHz 18.13 dBm
TL 1 26805045 GHz 9.76 dém Oce Bw 8.991008991 MHz TL 1 2.6B04645 GHz 9.76 dém Oce Bw 9.050949051 MHZ
T2 1 2 6694955 GHz 9.43 dbm T2 1 2.6895155 GHz 10.02 dBm
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Date: 5.JUN.2018 16:44.20
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SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

(=]

(=]

L I ]

Date: 5JUN.2018 16:44.39

pectrum um
Ref Level 25,40 cbm  Offset &40 b = RBW 300 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.94 dBm) ™M1[1] 14.01 dBm)
20 _ 2.5019720 GHZ| 20 T 2.5044890 GHz
0 e M, P By - 13.426579427 MHz 10 i P, | s ec e T2 13366633967 MHz
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o t 0 des i
i \ ! ‘
-10 a 10 df \
-20d -20 di ‘J T
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Pt A AV e e
AR L]
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60 d &0 d
-70 df =70 d
CF 2.5035 GHz 1001 pts Span 90.0 MHz CF 2.5035 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501972 GHz 15.94 dam ML 2504489 GHz 14.01 dBm
TL 1 2,4967867 GHz 9.97 dBm Oce Bw 13.426573427 MHz TL L 2.4868167 GHz 8.61 dBm Oce Bw 13.366633367 MHz
T2 1 2.5102133 GHz 9.64 dam T2 1 2.5101833 GHz 7.89 darm

U ]

DCate: 5.JUN.2018 164458

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM
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L I ]

Date: 5JUN.2018 1646 59

Spectrum pectrum
Ref Level 25,40 cbm  Offset &40 b = RBW 300 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 300 kHz
o At 0B SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k M [0 35k Max
™M1[1] 14.12 dBm) ™M1[1] 14.63 dBm)
2 T 2.5919510 GHz = - 2.5950080 GHz]
104 JEN] S A OGTBRL 13.456543457 MHz| 104 1 hAA Al A 2 18.366633367 MHz
v o - ¥
[ { \
o 7 0 de f
| | I
! | |
10 d -10d L
-20 df - / -20 di ,,J Y ~
N N N Y Naun BTNV P
P Ao Pt W AN
40 df -40 di
-50 -50
60 df -60 o
=70 df =70 di
GF 2.593 GHz 1001 pts Span 30.0 MHz GF 2,599 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501951 GHz 14.12 dBm ML 2.505008 GHz 14.63 dam
TL L 2.5862567 GHz 9.20 dBm Oce Bw 13.456543457 MHz TL L 2.5853487 GHz 6.79 dBm Oce Bw 13.366633367 MHz
T2 1 2.5997133 GHz 7,44 dam T2 1 2.5097133 GHz 9.40 dam

U ]

DCate: 5.JUN.2018 164638

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM
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Date: 5.JUN.2018 16:47.1

pectrum pectrum
Ref Level 25.40 dém  Offset 540 db & RBW 300 kHz Ref Level 2540 dém  Offset 5.40 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mil1] 14.57 dBm| mili] 14.70 dBm|
20 1 2.6862460 GHZ| 2 2.6760560 GHz
04 [N L nocche 3.306603397 MHz 10 A dn. Por RGC Bt 18.456543457 MHz
0 : 0 dé t
! | Y
-10d T -10 f
! \ |
204 f A e
a0 30 S
-40d -40 di
=0 -50
60 d -60 d
70 d 70 di
CF 2.6825 GHz 1001 pts pan 30.0 MHz CF 2.6825 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2666246 GHz 14.57 dBm ML 2.676056 GHz 14.70 dBm
T1 1 2 6758167 GHZ 8.64 dBm oce Bw 13.396603397 MHz T1 1 2.6757268 GHz 9.47 dBm oce Bw 13.456543457 MHz
T2 1 26692133 GHz 9.45 dbm T2 1 2.6891833 GHz 7.63 dém
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DCate: 5.JUN.2018 164730
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SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

(=]

pectrum um o
Ref Level 25,40 com  Offset 540 0B = RBW 1 MHZ Reflavel 25,40 dbm  OFfset G.40 ob = RBW 1 MHZ
o Att 0B SWT  57ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P Miax (e 17x Max
ML 17.47 dBm) M1 ™M1[1] 17.91 dBm)
20 g SN 2.5010050 GHz 20 1 2.5072390 GHz
0 - I 18.261736262 MHz 104 e O B N~ 18.301698302 MHz
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-70 df =70 d
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501005 GHz 17.47 dam ML 2507239 GHz 17.31 dam
T 1 2,4968091 GHz 10.46 dBm Oce Bw 18.261738262 MHz TL L 2.4960092 GHz 10.43 dBm Oce Bw 18.301696302 MHz
T2 1 2.5151508 GHz 10.51 dam T2 1 2.5161109 GHz 9.80 dam
L U J wa L JU J L]
Date! 5 JUN.2018 1684813 Date: 5JUN 2018 16:48 32
Spectrum &3 pectrum &3
Ref Level 25,40 com  Offset 540 0B = RBW 1 MHZ Reflavel 25,40 dbm  OFfset G.40 ob = RBW 1 MHZ
o Att 0B SWT  57ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P Miax (e 17x Max
17.18 dBm) M1[1 18.90 dBm)
b - 2.5949980 GHZ| 20 ] T 2.5923610 GHz
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T T e ] R
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60 df 60 df
-70 df =70 d
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.594998 GHz 17.18 dam ML 2.502361 GHz 18.90 dam
T 1 2,5837692 GHz 10.49 dBm Oce Bw 18.461538462 MHz TL L 2,5839291 GHz 8.40 dBm Oce Bw 18.141B56142 MHz
T2 1 2,6022308 GHz 10.08 dam T2 1 2.5020709 GHz 9.16 dam
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Date: 5.JUN.2018 1645 49
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DCate: 5.JUN.2018 164928

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM
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Date: 5.JUN.2018 16:50.07

pectrum pectrum o
Ref Level 25.40 dém  Offset 5,40 db & RBW 1 MHz Ref Level 2540 dém  Offset 5.40 dB & RBW 1 MHz
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.77 dBm| mili] 18.51 dBm|
2 p— o 2.6766030 GHZ| 2 . 2.6765630 GHz
. [ oo e 18.221778222 MHz| 10 TV T W 18.181818182 MHz
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1o T -10d f
1 J
e T ™ e - . S .
0 7 ] —
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-40d -40 di
-50 -50
-60 df -60 di
70 d 70 di
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2676603 GHz 18.77 dBm ML 2.676563 GHz 18.51 dBm
T1 1 2.6708092 GHz 10.68 dBm oce Bw 18.221778222 MHz T1 1 2.6709291 GHz 9.34 dBm oce Bw 18.181818182 MHz
T2 1 2669031 GHz 9.90 dbm T2 1 2.6891109 GHz 9.48 dbm
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DCate: 5.JUN.2018 16:50.26
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s=amranas. FCC RF Test Report Report No. : FG850409B

LTE Band 41

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

pectrum um
Ref Level 25,40 cbm  Offset &40 b = RBW 100 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.27 dBm)
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104 LY. b S 1 PCE B f\,r\,\_’L— 4.505494505 MHz 104 AW "\ AR T 9.010989011 MHz|
7
| 1 {
| | / |
[ : T 0 d T
, | | ‘
-10 de +
N If N
; 204 -
P RPN A e
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-70 df =70 d
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500078 GHz 14,27 dBm ML 2.498522 GHz 15.37 dam
T 1 2,4962522 GHz 8.61 dBm Oce Bw 4.505454505 MHz TL L 2.4985045 GHz 9.84 dBm Oce Bw 9.010969011 MHz
T2 1 2.5007577 GHz 9.46 dam T2 1 2.5055155 GHz 9.55 dam
L U J L JU J L]
Date! 5 JUN.2018 163503 Date: 5JUN 2018 16:38.20

Middle Channel / 5SMHz / 64QAM Middle Channel /10MHz / 64QAM

pectrum &3 um &3
Ref Level 25,40 cbm  Offset &40 b = RBW 100 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att a0dE SWT  126yus @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
ML) 15.41 dbm)| MI[1] 14.96 dBm
b 1 2.59434900 GHz| 20 ! 2.5960170 GHz|
104 Tl v LAl Qe :,ﬁ’vx'_ A 4.495504496 MHz 104 e S e et z 050949051 MHz
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-70 df =70 d
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504349 GHz 15.41 dam ML 2.506017 GHz 14,96 dBm
T 1 2,5907522 GHz 9.21 dBm Oce Bw 4,495504496 MHz TL L 2.5854446 GHz 5.99 dam Oce Bw 9.050949051 MHz
T2 1 2.5052478 GHz 9.64 dam T2 1 2.5074355 GHz 8.94 dam
L it ] L ) ] L]
Date! 5 JUN.2018 1636 20 Date: 5JUN 2018 16:35.41

Highest Channel /5MHz / 64QAM Highest Channel /10MHz / 64QAM

pectrum &3 um &3
Ref Level 25,40 cbm  Offset &40 b = RBW 100 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.89 dBm) " ™M1[1] 15.97 dBm)
20 M 2.68922800 GHz 20 ¥ 2.6833220 GHZ]
A Al 4485514486 MHz 1 A 050049051 MHz
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-70 df =70 d
CF 2.6075 GHz 1001 pts Span 10.0 MHz CF 2,605 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.689228 GHz 13.89 dam ML 2.583322 GHz 15.97 dam
T 1 2,6852622 GHz 8.95 dBm Oce Bw 4,485514456 MHz TL L 2.6004446 GHz 9.58 dBm Oce Bw 9.050949051 MHz
T2 1 2.6897478 GHz 9.53 dam T2 1 2.5894955 GHz 7.55 dam
L U J wa L JU J L]
Date! 5 JUN.2018 1836 47 Date: 5JUN 2018 16:41.36
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SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 41

Lowest Channel / 1I5MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

pectrum &3 um &3
Ref Level 25,40 cbm  Offset &40 b = RBW 300 kHz Reflavel 25,40 dbm  OFfset G.40 ob = RBW 1 MHZ
o At 0B SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k M [0 35k Max
™M1[1] 14.07 dBm) 0 ™M1[1] 17.65 dBm)
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P e I Vg
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40 df -40 di
S0 -50
60 df 60 df
=70 df =70 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2504459 GHz 14.07 dBm ML 2,506 GHz 17.65 dam
T 1 2,4968467 GHz 7.95 dm Oce Bw 13.396603397 MHz TL L 2.4968492 GHz 10.16 dBm Oce Bw 18.221776222 MHz
T2 1 2.5102433 GHz 9.26 dam T2 1 2.5160709 GHz 9.81 dam
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Date: 5.JUN.2018 164547

L U ]

Date: 5.JUN.2018 16:48.51

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum &3 pectrum &3
Ref Level 25,40 cbm  Offset &40 b = RBW 300 kHz Reflavel 25,40 dbm  OFfset G.40 ob = RBW 1 MHZ
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] B2 dbm)| ML 17.97 dBm
= 0 L 2.5069260 GHz
. LEW N i | Peano i8S B - . ~ ~" 18.301608302 MHzZ|
10 g - 10 -
H 1 \
[ /[ 0 d /
i | { \|
104 - - 104 - -
7 \ / VA
-20 d = ¥ v = —
el e A [
i Y T,
40 d -40 df
-50 -50
60 df 60 df
-70 df =70 d
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,503539 GHz 13.82 dam ML 2585026 GHz 17.97 dam
T 1 2,5863167 GHz 7.94 dBm Oce Bw 13.396603397 MHz TL L 2,5839291 GHz 9.68 dBm Oce Bw 18.301696302 MHz
T2 1 2.5997133 GHz 8.71 dam T2 1 2.5022308 GHz 10.08 dam

L it J V-

Date: 5JUN.2018 1645 18

\ ) J [

Date: 5.JUN.2018 164918

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

pectrum o pectrum o
Ref Level 25.40 dém  Offset 540 db & RBW 300 kHz Ref Level 2540 dém  Offset 5.40 dB & RBW 1 MHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 57 p: @ YBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.76 dBm| ) mili] 17.21 dBm|
20 2.6799530 GHZ| 2 L S 2.6770030 GHz
0d Ay ,K\\m AAPEBY, . T2 3.366633367 MHz 10 TLA [ e B~ 18.221778222 MHz|
v v 7 %
/ Y
0 0 de - A
| u ‘ x
-10d - -10d - T
r \ Ny .
DR AT s
At H\\J'\ ERURE ,pu\’\ o
R 30
-40d -40 di
=0 -50
-60 df -60 di
70 d 70 di
CF 2.6825 GHz 1001 pts pan 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2679953 GHz 14.76 dBm ML 2.677003 GHz 17.21 dém
T1 1 26757867 GHzZ 8.63 dBm oce Bw 13.366633367 MHz T1 1 2.670969 GHz 9.01 dBm oce Bw 18.221778222 MHz
T2 1 26691533 GHz 8.02 dbm T2 1 2.6891908 GHz .88 dbm

L 1 ) ) wa

Date: 5.JUN.2018 16.:47.49

L I J -

Cate: 5.JUN.2018 16:50:44

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT40L1N

Page Number : A188 of A365

Report Issued Date
Report Version

: Nov. 13, 2018
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

Conducted Band Edge

LTE Band 4/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 23.10 dBm  Offset 5.10 dB

SGL Count 100/100

Mode Auto Sweep

Spe n

Ref Level 2310 dém Offset 5.10 d&
SGL Count 100/100

Mode Auto Sweep

Date: 1.JUN.2018 17:41:26

Date: 1. JUN 2018 17:50:54

@1 AvoPwr (@1 avgPwr
20 dbiniFhack m = | SPURIRHECHBEKABS FTAE
Line _$PURIOUS INE_ABS PABS f \ Line _SPURIDUS_LINE_ABS PASS
10 dBm f’ 10 dBm { ]
0 dém ' \} 0 dém }f T
-10 dBm k -10 dBm
SPURIOUS_LINE_ABS_ l\ [
-20 dem -20 dem J
-30 dBm i ,f : -30 dBm -
M
-40 dBm W w*w fj 40 ds’r \ll'" \-« Iww_l i
, Y 1 1 \ A,
ke e <A " S B
-60 dam -60 dBm
70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz || start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70873 GHz -26.58 dém 1,753 GHz 1.755 GHz 100.000 kHz 1,75476 GHz 22.35 dbm ~7.65 dg
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -21.42 dém 1.755 GHz 1.756 GHz 20,000 kHz 175501 GHz -24.57 dBm -11.57 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71024 GHz 21.84 dém 1.756 GHz 1.765 GHz 1.000 MHz 1.75643 GHz -30.75 dBm -17.75 dB
Il i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge /Full RB

m o
Sy rum :%:‘ Sp n =
Ref Level 23.10 dBm  Offset 5.10 dB Mode Auto Sweep RefLevel 23.10 d&m  Offset 5.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr AvgPwr
20 dbimitdhack 5 PHECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS i PURIOUS_LINE_ABS PASES
10 dBm /“'"""' Y i ‘\
o den \ |
| |
-10 dem | ‘ -10 dm |
SPURIOUS_LINE_ABS
§ i : I b Il 20 4 l
AT
-30 dam W,J"r T30 dBm: et ﬂw"‘@%
“
-40 dBm Fm“"“"w -40 dBm )
[t e,
S0 dém Bauilt -50 dBm i bt
SOV ISRV WU -
50 dBm 60 dBm
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.700 GHz 1.000 MHz 170897 GHz -17.51 dBm -4.51 d8 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75387 GHz 14.32 dBm -15.68 dB
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -27.25 dm -14.25 8 1.755 GHz 1.756 GHz 20,000 kHz 175502 GHz -28.73 dBm -15.73 dB
1,710 GHz 1.712 GHz 100,000 kHz 171105 GHz 13.85 dBm -16.15 dB 1.766 CHz 1768 GH2 1.00D MHz 175807 GHz 2115 dBm 515 dn

i -

Date: 1.JUN.2018 17.43.42

i

Date: 1.JUN.2018 17:53.08

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT40L1N

Page Number 1 A189 of A365
Report Issued Date : Nov. 13, 2018
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 4/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.10 dBm  Offset 5.10 dB

SGL Count 100/100

Mode Auto Sweep

Sp n [C%J]

Ref Level 23,10 dBm  Offset 5.10 d& Mode Auto Sweep
SGL Count 100/100

(@1 dvgPwr

@1 AvgPwr
2 bk dhosk 5 - | SPUBIAWEGHBEKABS Ty
Line _$PURIOUS INE_ABS PABS f Rl Line SPURIDUS _LINE_ABS PAES
10 dém f 10dBm f \
0 dem f 0 dBm /' i
I
-10 dem t -10 dBm
SPURIOUS_LINE_ABS_ } \. ﬂ ‘
-20 dem f ) 20 dBm J J‘
-30 dem - -30 dBm—jf 1

-40 dBm:

A

MM\» "

Date: 1.JUN.2018 17:42:34

st v

-50 dBm astice’! -5t dBm s T

MmN ST F f e imerenioy.

-60 dBm -60 dBm

-70 dBm -70 dBm

Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts StD_E 765 GHz

Spurious Emissiurlm ‘ | | | Spurious Emissions

Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70887 GHz -30.59 d&m -17.59 d8 1.753 GHz 1.755 GHz 100.000 kHz 1.75473 GHz 21.28 dBm -8.72 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.70999 GHz -22.88 dBm -9.88 d& 1.755 GHz 1.756 GHz 20.000 kHz 1.75500 GHz -25.55 dBm -12.55 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71021 GHz 20.70 dBm -9.30 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75609 GHz -268.08 dBm -15.08 db
Y
]—' [ | AX ‘"[ (| ]

Date: 1. JUN.2018 17:52:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

i ;

Date: 1.JUN.2018 17.44:49

Spectrum (|| See
Ref Level 23.10 dBm  Offset 5.10 dB Mode Auto Sweep RefLevel 23.10 d&m  Offset 5.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIECHBEKABS_ FTy T
Line _$PURIOUS INE_ABS PABS Iirla"PllHlU IS_LINE_ABS PASES
10 dem f‘“"“"""“‘\\ 10 GBT = "‘\
0 dém [ 1 0 dem 1]
-10 dBm ‘ -10 dgm }
SPURIOUS_LINE ABS_ { l \
-20 dBm iy 20 dBm
, M J e J I‘I"TLM
30 dBm i L 0 dBm Y P,
o’ el ™ oty
-40 dBm M.-m-' -40 dBm l-\. uJ\mM
50 dam |l b -50 dBm LA —
- a e T
50 dBm 60 dBm
70 dem -70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170895 GHz -19.96 dém -6.06 d& 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75401 GHz 13.08 dBm -16.92 dB
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -28.92 dm -15.52 d8 1.755 GHz 1.756 GHz 20,000 kHz 175500 GHz -29.82 dBm -16.92 dB
1,710 GHz 1.712 GHz 100,000 kHz 1,71089 GHz 12.00 dBm -17.00 dB 1.766 CHz 1768 GH2 1.00D MHz 175808 GHz 29.95 dBm 599 dn

i (|

Date: 1.JUN.2018 17.54:16

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT40L1N

Page Number
Report Issued Date
Report Version

: A190 of A365
: Nov. 13, 2018
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 4/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.10 dBm
SGL Count 100/100

Offset 5.10 dB Mode Auto Sweep

Sp

Ref Level 2310 dBm
SGL Count 100/100

Offset 5.10 d& Mode Auto Sweep

Date: 1.JUN.2018 18:00:08

Date: 1.JUN.2018 18:09:35

@1 AvoPwr (@1 avgPwr
20 dbiniFhack m ] | SPURIMECHBEK RS TAT FTAE
Line $PURIOUS LINE ABS PAES { Line _§PURIOUS, ])‘d— ABS PAES
10 dem: [ 10 dBm i
|
0 dBm f L 0 dBm f‘ -
-10 dBm -10 dem
SPURIOUS_LINE_ABS_ ; H J
20 derm / 20 dem JJ.
30 dem h“ 30 dBm
o AR, FN ‘
-40 dBm " 40 dBm—t
L T M = Y o
o i bl a1 ROl LT
Pveenesld Y PRSI e Y T e T R
-60 dem -60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70899 GHz -26.17 dém -13.17 dé 1.752 GHz 1.755 GHz 100.000 kHz 1.75481 GHz 21.71 dém -8.29 dB
1.709 GHz 1710 GHz 30.000 kkz 1.71000 GHz -16.95 dBm -3.85d8 1.755 GHz 1.756 GHz 30.000 kHz 175500 GHz -19.78 dBm -6.78 dB
1,710 GHz 1.713 GHz 100,000 kHz 171027 GHz 21.62 dem -8.18 dB 1.766 CHz 1765 GH2 1.000 MH2 1.75622 GHz 30.24 dBm —17.24 dB
.
]—' [ | AX ‘"[ (| ]
Date: 1.JUN 2018 17:57:53 Date: 1. JUN.2018 18:07.20
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum =[] See n v
Ref Level 23.10 dBm  Offset .10 dB Mode Auto Sweep Ref Level 23.10 dém  Offset 5.10 db Mode Auto Sweaep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack m EIRHE CHYEKABS ks
Line _$PURIOUS INE_ABS PABS SPURIOUS_LINE_ABS PASES
i
10 dem - o i s oY
0 dem f \ dem L
I \ |
-10 dBm 1 -10 dBm ¥
SPURIOUS_LINE ABS_
20 dsm o f 20 dem i -
L J k “‘M\W
-30 dam T e’ -30 dBm: M‘-‘m
ot v | Pk
-40 dBm ] 40 de: iy
‘ RO —— ~40 dBm i
L "
<hglAmey LB -50 dBm o
50 dBm 60 dBm
70 dem -70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts StD_E .765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70898 GHz -16.24 dém -3.24d8 1.752 GHz 1.755 GHz 100.000 kHz 1.75276 GHz 10.27 dBm -19.73 d&
1,709 GHz 1.710 GHz 30.000 kHz 171000 GHz -26.03 dém -13.03 dB 1755 GHz 1756 GHz 20,000 kHz 175500 GH= 56,48 dBrm 1348 dB
1,710 GHz 1.713 GHz 100,000 kHz 171196 GHz 10.28 dBm -19.72 dB 1.766 CHz 1765 GH2 1.000 MH2 1.75600 GHz -18.32 cBm —c.32 dB
.
i i (| )

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT40L1N

: A191 of A365
: Nov. 13, 2018
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 4/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 23.10 dBm

Offset 5.10 dB Mode Auto Sweep

Sp n

Ref Level 23,10 dBm  Offset 5.10 d& Mode Auto Sweep

SGL Count 100/100

SGL Count 100/100
@1 AvoPwr (@1 avgPwr
20 dbiniFhack m » | SPURIRIECHIEK 8S_Ta FTAE
Line _$PURIOUS INE_ABS PABS | Line _$PURIOUS ]’P‘F ABS PASS
10 dem / 10dBm 1
0 dBm i/ 0.dBm J \
-10 dBm -10 deém
SPURIOUS_LINE_ABS_ !l IL( f
-20 dem ; " -20 dem ﬁ‘
-30 dem /" k -30 dem iy \ ?M
40 dBm ﬂﬂM VT '}\1 £ dam A u
T T W LR
-50 dem by | 50 W Lo h,,
ey w LY e s, Se—
60 dém -60 dBm
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70872 GHz -24.27 dém -11.27 dé 1,752 GHz 1.755 GHz 100.000 kHz 1.75477 GHz 21.23 dbm -5.77 d&
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -17.78 dém ~+78dB 1.755 GHz 1.756 GHz 30,000 kHz 1,75500 GHz -19.50 dBm -6.50 dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71023 GHz 21.23 dBm -8.77 d8 1.756 GHz 1765 GH2 1.000 MH2 175601 GHz 25.06 dBm -16.06 dB
Y
i | L il (| ™)

Date: 1.JUN.2018 17:58:00

Date: 1 JUN 2018 18:08:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n
Ref Level 23.10 dBm  Offset 5.10 dB Mode Auto Sweep RefLevel 23.10 d&m  Offset 5.10 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm - ."4\ w\
0 dem i H dem -
J | |
10 dam - 1
108 : 10 dem ;
SPURIOUS_LINE_ABS_ | ‘
- e ] F
20 dBm P 20 dem e
Mm w"\‘
-30 dam . -30 dBm o,
M I \._“h_ "““«mem
. ] - e
40 dBm .MW e 40 dBm WM””‘M
50 et st - S -
-60 dem -60 dBm
-70 dgm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||| Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70857 GHz -18.24 dém -5.24 08 1.752 GHz 1.755 Ghz 100.000 kHz 1.75236 GHz 9.54 dBm -20.45 d&
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -27.46 dBm -14.46 8 1.755 GHz 1.756 GHz 30,000 kHz 175500 GHz -27.58 dBm -14.56 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71237 GHz 9.15 dBm -20.85 dB 1.766 CHz 1768 GH2 1,000 Miz 175817 GHz 20.96 dBm 796 dn
Y
I X i w

Date: 1.JUN.2018 18.01:15

Date: 1.JUN.2018 18:10:43

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT40L1N

Page Number 1 A192 of A365

Report Issued Date : Nov. 13, 2018

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 4 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 1.JUN.2018 18:14:19

Date: 1 JUN 2018 18:23:46

Spectrum =] sp n 7
Ref Level 23.10 dBm  Offset 5.10 dB Mode Auto Sweep Ref Level 23.10 dém  Offset 5.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 dbieitFhack 5 .3 | SPURIGIECHBEKABS A AP
Line _§PURIOUS_|INE_ABS PABS , Line _§PURIOUS_LINE_ABS \ PABS
10 dem: 7 10 dBm ‘
0 dBm f 0 dBm
i I
-10 dBm [ -10 dem 1
SPURIOUS_LINE_ABS_ ‘ \ f \
20 derm }, \ 20 dem { \
-30 dem L.\ -30 dBm J
A J
>, gy N {1 AN
~40 dBm ’Jll' - A IW t -pl dem | P o T
Wiiin P ! I L ! A hors, My,
50 dB ', e it ’{l.,r { S50dedn } . 7
S— s T —
-60 dem -60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz || start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170897 GHz -23,45 dBm -10.45 d8 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75469 GHz 21.69 dbm -5.11 d&
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz -2L.11 dém -8.11d8 1.755 GHz 1.756 GHz 50,000 kHz 1.75500 GHz -22.33 dBm -9.33 dB
1,710 GHz 1.715 GHz 100,000 kHz 1.710238 GHz 22.12 dém -7.87 dB 1756 CH2 1768 GH2 1,000 Mz 75602 CHe ~30.47 cbm 1747 db,
.
)i | [ i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ [_] o
Spectrum = Spe n v
Ref Level 23.10 dBm  Offset 5.10 dB Mode Auto Sweep RefLevel 23.10 d&m  Offset 5.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack m EIRHE CHYEKABS AARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 4pm
dethin, el J\»w»m--\v«-«n.»d-\ L wmm»-.w»ﬁnw,«\
0 dém ‘ dem -
] | ‘
-10 dBm | ! 10 dem
SPURIOUS_LINE ABS_ J \
-20 dem bt . 20 dem
50 d8m T L ....-:J 0 o E — s
e "~ “va-»www
-40 diyr 40 dBm
T
50 dBm 50 dBm
50 dBm 60 dBm
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz }||[Start 1.75 GHz 3003 pts Stop 1.765 GHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170871 GHz -17.51 dBm -4.51 d8 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75060 GHz .00 dBm -21.91 d&
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -27.44 dBm “l4.34 08 1.755 GHz 1.756 GHz 50,000 kHz 175500 GHz -28.31 dBm -15.31 dB
1,710 GHz 1.715 GHz 100,000 kHz 171447 GHz &.08 dém -21.92 dB 1.766 CHz 1768 GH2 1.00D Mz 175804 GHz 19.60 dBm Lt 60 dn
.
I X i -

Date: 1.JUN.2018 18:18:34

Date: 1.JUN.2018 18:26.01

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT40L1N

Page Number
Report Issued Date
Report Version

: A193 of A365
: Nov. 13, 2018
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 4/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.10 dBm  Offset 5.10 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 2310 dém Offset 5.10 d&
SGL Count 100/100

Mode Auto Sweep

Date: 1.JUN.2018 18:15:26

Date: 1 JUN 2018 18:24:54

@1 AvgPwr (@1 avgPwr
20 dbmi Gk 5 x | SPUBIAWEGHBEKASS . AEs
Line _$PURIOUS INE_ABS PABS | Line SPURIOUS_LINE_ABS. \ PASS
10 dBm fJ 10 dBm \
0 dem | 0 dBm !
I M1
-10 dem - -10 dBm ; Ll
SPURIOUS_LINE_ABS_ LI J |
-20 dBm '). t -20 dBm + J‘\
-30 dBm "W -30 dém j \
J ]
40 dam n _ 'I,i,ﬁaq'wn nL A dem f .m.w 'ﬂ'lll!ﬂ HJI.‘ ,
| N b e
50 daw M"‘ \M Al iy ol —| I’v "”‘m )J\H' |
Shvintvers " e Kl ,yﬂ R o T S i
o
-0 dem 50 dBm
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz | ||['start 1.75 GHz 3003 pts Stop 1.765 GHz
[Spurious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 170897 GHz -24.77 dém -11.77 d& 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75467 GHz 20.65 dbrm -0.35 d&

1.708 GHe 1.70 Ghz 50.000 kHz 1.71000 GHz ~21.13 dém -8.13d8 1,755 GHz 1,756 GHz 50.000 kHz 1.75500 GHz -23.65 dbm -10.65 dB

1.710 GHz 1.715 GHz 100,000 kHz 1.71035 GHz 20,98 dem -9.02 d& 1758 oHe T 76t Gre 000 Mis T oen ore ~36-56 dam e dn

T
] [ ] i i Y

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 1.JUN.2018 18.17.41

Date: 1.JUN.2018 18:27.08

Spectrum = Spectrum v
Ref Level 23.10 dBm  Offset 5.10 dB Mode Auto Sweep RefLevel 23.10 d&m  Offset 5.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIECHBEKABS_ FTy T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBém
HanWh-mMM"W\ | e e oY
0 dm - 1 qdﬂrﬁ '\
-10 dBm ’ H | 120 sem
SPURIOUS_LINE ABS_ ]’ \‘ ]
- . 20 d:
20 dBm PYFT j m 1 ety |
-30 dBm - -30 dBm 1 [,
MWMM P . T
D T — -40 dBm e
i
50 dBm 50 dBm
50 dBm 60 dBm
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz }||[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170893 GHz -19.40 dém -6.40 d& 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75062 GHz 7.29 dbm -22.71 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.70995 GHz -29.33 dém -16.33 8 1.755 GHz 1.756 GHz 50,000 kHz 175501 GHz -30.38 dBm -17.38 dB
1,710 GHz 1.715 GHz 100,000 kHz 171402 GHz 7,62 dem -22.37 dB 1.766 CHz 1768 GH2 1.00D Mz 175852 GHz 21 54 dBm 554 dn
.
I X i -

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT40L1N

: A194 of A365
: Nov. 13, 2018
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 4 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.10 dBm  Offset 5.10 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 2310 dém  Offset 5.10 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dbiwit ek n 5 | SPURIGIE CHBEKADS 7 Ta—
Line SPURIOUS LINE ABS PAkS “ Line _§PURIOUS_LINE_ABS PABS “
10 dBm T \ 10 dém : ‘
0 dBm J!l \I 0 dBm J l
-10 dBm % -10 dem
| SPURIOUS_LINE_ABS_ / l\ j \
20 derm - Hn 20 dem :
|
30 dem - Hl“ 30 dBm r
r /
-40 dBm | "L\’.\ J'\ “r B \dBn’ ‘} fﬁ\,
- [ (s o b f | My kit iy
Pl | ’J"M f \" Mﬂ;\ J{ \IJ_,, S LT—
40 dBm " el NN W e
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70873 GHz -25.41 dém -12.41 dé 1.745 GHz 1.755 GHz 100.000 kHz 1.75443 GHz 22.30 dBm -7.70 d&
1.709 GHz 1710 GHz 100.000 kHz 1.71000 GHz -28.14 dm -15.14 8 1.755 GHz 1.756 GHz 100,000 kHz 175501 GHz -31.87 dBm -18.87 dB
1,710 GHz 1.720 GHz 100,000 kHz 1.71060 GHz 21.99 deém -8.01 dB 1.766 CHz 1765 GH2 1.000 MH2 175612 GHz -30.97 dBm -17.97 dB
e ——
.
]—' [ | AX “[ (| ]
Date: 1.JUN 2016 18:30:45 Date: 1. JUN.2018 18:40:12
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum =[] See n v
RefLevel 23.10 dBm  Offset 5.10 dB Mode Auto Sweep Ref Level 23.10 dBm  Offset 5.10 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack m | SPURIHECHUEKABS AARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
. . . R B N
. i B Ao o e AR ) NWW\
-10 dBm ‘{ ‘ 1o dem -
| SPURIOUS_LINE_ABS_ | ‘ l
-20 dBm (|| -30 dem
«MMW&HI L [ L WW“M%M.
30 dem - ‘30 dBm i,
Lw Rl CeT—
40 dBm 40 dBm
50 dBm 50 dBm
50 dBm 60 dBm
70 dem -70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz_|||Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -21.07 d&m -8.07 d& 1.745 GHz 1.755 GHz 100.000 kHz 1.74872 GHz 5.27 dBém -24.73 dB
1.709 GHz 1710 GHz 100.000 kHz 1.70899 GHz -29.18 dém -16.18 8 1.755 GHz 1.756 GHz 100,000 kHz 175500 GHz -30.34 dBm -17.34 dB
1,710 GHz 1.720 GHz 100,000 kHz 171372 GHz 5,18 dém -24.82 dB 1.766 CHz 1765 GH2 1.000 MH2 1.75600 GHz 21.90 dBm ~5.50 dB
.
i i (| )

Date: 1.JUN.2018 18:33.00

Date: 1.JUN.2018 18:42.27

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT40L1N

: A195 of A365
: Nov. 13, 2018
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON L.

AB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 4/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.10 dBm
SGL Count 100/100

Offset 5.10 dB Mode Auto Sweep

Sp

Ref Level 2310 dém  Offset 5.10 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
20 dbiidheck m I | SPURIAHIE CHBEKABS _ e
Line _$PURIOUS INE_ABS PABS {\ Line SPURIOUS_LINE_ABS PASS ’I
10 dBm i \ 10 dBm } |
0 dBm Il W 0 dBm “ \
-10 dBm L -10 dem I h
| SPURIOUS_LINE_ABS_ / ] / {
-20 dBm 4 =20 dem f
-30 dBm |T k =30 dBm u,JI

40 dBm 1 Wy i il l W|:|Brr PI ¢ f W
W i A gl by
mll.ﬂ‘ MMV‘L w“ fﬂ [ \ dobam I f\l\" 'lu"" | l
i ., A e S
' \ o
60 derm: il |y, a0 i Juta M LA
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70897 GHz -24.16 dém -11.16 dé 1.745 GHz 1.755 GHz 100.000 kHz 1.75439 GHz 21.00 dBém -5.00 d&
1.709 GHz 1710 GHz 100.000 kHz 1.70897 GHz -28.75 dBm -15.75 8 1.755 GHz 1.756 GHz 100,000 kHz 175500 GHz -29.34 dBm -16.34 dB
1,710 GHz 1.720 GHz 100,000 kHz 171059 GHz 21.21 dém -8.69 dB 1.766 CHz 1765 GH2 1.000 MH2 1.75623 GHz 32.47 dBm -19.47 dB
e ——
.
]—' [ | AX “[ (| ]
Date: 1.JUN 2016 18:31:52 Date: 1.JUN.2018 18:41:20
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum =[] See n v
RefLevel 23.10 dBm  Offset 5.10 dB Mode Auto Sweep Ref Level 23.10 dBm  Offset 5.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack m | SPURIHECHUEKABS AARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
o e M aans it e Ea ] o errwﬁwwmmmw.\.. b Ao,
dém i Y Y
-10 dBm ( \ -10 dem i
| SPURIOUS_LINE_ABS_ ‘ \ ‘
-20 dBm | 7i:m dBm
anwq / \‘1 N
R ] J 30 dbm —— e -
40 dem 40 dBm
50 dBm 50 dBm
50 dBm 60 dBm
70 dem -70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz_|||Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70889 GHz -22.45 dém -9.45 d& 1.745 GHz 1.755 GHz 100.000 kHz 1.74991 GHz 4.47 dBém -25.53 dB
1.709 GHz 1710 GHz 100.000 kHz 1.70956 GHz -30.77 dm -17.77 8 1.755 GHz 1.756 GHz 100,000 kHz 175501 GHz -31.51 dBm -18.51 dB
1,710 GHz 1.720 GHz 100,000 kHz 171649 GHz 4,01 deém -25.99 dB 1.766 CHz 1765 GH2 1.000 MH2 1.75623 GHz -23.53 dBm -10.53 dB
.
i i (| )

Date: 1.JUN.2018 18:34.07

Date: 1.JUN.2018 18:43:35

Sporton
TEL: +8

International (Kunshan) Inc.
6-512-57900158

FAX: +86-512-57900958

FCCID:

HD5-CT40L1N

Page Number
Report Issued Date

Report Version : Rev. 01

1 A196 of A365
- Nowv. 13, 2018




SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 4 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 1.JUN.2018 19:27:03

Date: 1. JUN.2018 1856'51

Spectrum =] sp n 7
Ref Level 23.10 dbm  Offset 5.10 dB Mode Auto Sweep RefLevel 23.10 d2m  Offset 5.10 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbieitFhack VTN | SPURIGIECHBEKABS VT %
Line _$PURIOUS INE_ABS PABS |I‘ Line SPURIOUS_LINE_ABS. PASS ”
10 dBm } I 10 dBm ‘ l
0 dBm I - 0 dBm !
J i
| [
-10 dem i -10 dBm ;
| SPURIOUS_LINE_ABS_ / \ p( !
-20 dem ‘\ 20 dBm ﬂ \
-30 dem ht T -30,dBm J
-40 dBm i e "'iL fi ,44 B s
) ‘ I \ fa
_ i ., . n r P A
=2 1 i Wi Nl s Wil wa
A, f | / \1 ﬁ l \ Y A
60 dom P AR — A Ao gt M Lt [\
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz_||['start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70894 GHz -26.79 dém -13.79 d8 1.740 GHz 1.755 GHz 100.000 kHz 1.75415 GHZ 21.06 dBm -8.74 d&
1.708 GHe 1.710 GHz 150.000 k2 1.70858 GHz -26.81 dim -15.81 d8 1.755 GHz 1.756 GHz 150.000 kHz 1.75803 GHz -31.37 dem -18.37 de
1.710 GHz 1.725 GHz 100,000 kHz 1.71085 GHz 22,02 dém -7.08 dB 1756 CH2 765 ors 1,000 Mz 7657 Chs ~3416 dbm 3116 B
S
.
)i | [ i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 1.JUN.2018 18.49:38

Date: 1.JUN.2018 18:59.06

Spectrum = Spe n v
Ref Level 23.10 dBm  Offset 5.10 dB Mode Auto Sweep RefLevel 23,10 dém  Offset 5.10 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dehmitdhack 5 | SPURIRRECHDEK 8S_ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
od S A AR A A P A i . st P it g s
| \
-10 dBm ! } -19 dem
| SPURIOUS_LINE_ABS_ J | \
-20 dom - -2p dem "
[
et ] Nl . ) — .
T
-40 dBm -40 dBm
-50 dBm -50 dBém
-60 dBm -50 dem
70 derm 70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz_||[['Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -23.06 dém -10.06 d& 1.740 GHz 1.755 Ghz 100.000 kHz 1.74870 GHz .29 dBm -25.71 dB
1.709 GHz 1.710 GHz 150,000 khz 1.70558 GHz ~29.50 dbm -16.90 d& 1.755 GHz 1.756 GHz 150,000 kHz 1.75506 GHz -30.04 dBm -17.04 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71614 GHz 2.54 dBm -26.36 dB 1.756 GHz 1768 GH2 1,000 Mz 75625 CHe 2342 chm 1042 db,
.
Il i t "

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT40L1N

Page Number
Report Issued Date
Report Version

: A197 of A365
: Nov. 13, 2018
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 4/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.10 dBm
SGL Count 100/100

Offset 5.10 dB Mode Auto Sweep

Sp

Ref Level 23,10 dém
SGL Count 100/100

oOffset 5.10 d& Mode Auto Sweep

Date: 1.JUN.2018 18.:50:48

Date: 1.JUN.2018 19:00:13

@1 AvgPwr (@1 avgPwr
20 dbiniFhack PABS R | SPURIRHECHBEKABS T
Line _$PURIOUS_| INE_ABS PABS |\ Line _§PURIOUS_LINE_ABS PABS ﬂ
10 dBm il 10 dem l‘ ‘l
0 dBm l ! 0 dBm
[ L
-10 dBm ] | -10 dem
| SPURIOUS_LINE_ABS_ J \\ K L
20 derm 1 "‘\‘ 20 dem o \
| |
-30 dem + {m 30 dem ‘ J
-40 dBm v.‘ & -44 Hem ‘J!
II.J el iJﬂ \Fw lh'l | “ i J " T Myl )
" PRl I T AW J AT
60 dBm Tt J L) | WA Ao dhy YV AN,
L v Mo Ao rer]
70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70894 GHz -28.01 d&m -15.01 d& 1.740 GHz 1.755 GHz 100.000 kHz 1.75417 GHz 20.51 dBm -9.49 db
1.709 GHz 1710 GHz 150.000 kHz 1.70992 GHz -26.67 dm -13.67 8 1.755 GHz 1.756 GHz 150.000 kHz 175500 GHz -28.99 dBm -15,99 dB
1,710 GHz 1.725 GHz 100,000 kHz 1.71085 GHz 20.72 dem -9.28 dB 1.766 CHz 1765 GH2 1.000 MH2 1.75602 GHz 32.81 dBm -19.61 dB
e ——
.
]—' [ | AX “[ (| ]
Date: 1.JUN 2018 18:46:31 Date: 1 JUN2018 18:5758
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum =[] See n v
RefLevel 23.10 dBm  Offset 5.10 dB Mode Auto Sweep Ref Level 23.10 dBm  Offset 5.10 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack m | SPURIHECHUEKABS ks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
od o, 0 g e el B o g e
dém [ o e \
-10 dBm - —14 dem
| SPURIOUS_LINE_ABS_ ’ \
-20 dBm 20 dem
30 dary, J ,L 0 dBm \A
[ p—
40 dBm 40 dBm
50 dBm 50 dBm
50 dBm 60 dBm
70 dem -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -25.06 d&m -12.06 d& 1.740 GHz 1.755 GHz 100.000 kHz 1.74055 GHz 2.67 dém -27.33 dB
1.709 GHz 1710 GHz 150.000 kHz 1.70955 GHz -31.97 dém -18.57 8 1.755 GHz 1.756 GHz 150.000 kHz 175501 GHz -31.17 dBm -18.17 dB
1,710 GHz 1.725 GHz 100,000 kHz 171497 GHz 2,70 dem -27.30 dB 1.766 CHz 1765 GH2 1.000 MH2 1.75618 GHz 24.39 dBm -11.90 dB
.
i i (| )

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT40L1N

: A198 of A365
: Nov. 13, 2018
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 4 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 1.JUN.2018 19:03:49

Spectrum =] sp n 7
Ref Level 23.10 dBm  Offset 5.10 dB Mode Auto Sweep Ref Level 23.10 dém  Offset 5.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack s | SPURIRASCHBEKABS_ RABS f
Line _$PURIOUS INE_ABS ‘ H}!A 58 Line SPURIOUS_LINE_ABS. PASS |
10 dBm 1 /‘ 10 dBm ’
0 dem / ‘L 0 dBm }
-10 dBm -+ -10 deém p
| SPURIOUS_LINE_ABS_ ,ﬂ | f \
-20 dem T -20 dem —
|
/
-30 dem T -30dem 1 f .
40 dBm it H i _aq b H !
‘ i i i Dot 1 7 =
| T | s !
Lrer 5 M I ) g el Yl
L l 11 | )
Mo, J i J J i
40 dBm o 40 djm T =
T 4O S — o
70 dem 70 dBm
Start 1.7 GHz 3003 pts Start 1,735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170851 GHz -33,58 dem 1.735 Ghz 1.755 Ghz 100.000 kHz 1.75395 GHz 21.32 dbm -5.68 d&
1.708 GHe 1.710 GHz 200.000 kHz 1.71000 GHz ~29.07 dém 1.755 GHz 1.756 GHz 200.000 kHz 1.75500 GHz -30.95 dBm -17.95 de
1710 GHz 1.730 GHz 100.000 kHz 171109 GHz 22.18 dBm 1.756 GHz 1.765 GHz 1.000 MHz 1.75628 GHz -36.74 dBm -23.74 dB
—
.
i . i 1 o

Date: 1.JUN 2018 19:13:17

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 1.JUN.2018 19.08:04

ﬁ [_] o
Spectrum = Spe n v
Ref Level 23.10 dBm  Offset 5.10 dB Mode Auto Sweep RefLevel 23.10 d&m  Offset 5.10 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack — RIECHBEKABS_ FTy T
Line _$PURIOUS_} INE_ABS ‘ PABS SPURIOUS _LINE_ABS PABS
10 dBm |
od bt mpelrin oo o RO, STt =, BTN
dem o ]
-10 dam ‘I ]|
| SPURIOUS_LINE_ABS_ | \ \
-20 dem ] ;\
w
I I || o | ——
- oy ]
40 dBm 40 dBm
-50 daém 50 dBm
-60 dem -60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70857 GHz -25.13 dém -12.13 d& 1.735 GHz 1.755 Ghz 100.000 kHz 1.75045 GHz .62 dBm -27.18 0B
1.709 GHz 1.710 GHz 200,000 kHz 1.70951 GHz -30.66 dBm -17.66 d& 1.755 GHz 1.756 GHz 200.000 kHz 175502 GHz -29.08 dBm -16.08 dB
1.710 GHz 1.730 GHz 100,000 kHz 1.71880 GHz 2.93 dém -27.07 dB 1.756 GHz 1765 GH2 1,000 Miz 175800 GHz Z23.37 dBm Ci037 B
e
i ) i =

Date: 1.JUN.2018 19:15:32

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT40L1N

: A199 of A365
: Nov. 13, 2018
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 4 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.10 dBm
SGL Count 100/100

Offset 5.10 dB Mode Auto Sweep

Sp

Ref Level 2310 dém  Offset 5.10 dg
SGL Count 100/100

Mode Auto Sweep

Date: 1.JUN.2018 19:04:57

@1 AvgPwr (@1 avgPwr
20 dbieitFhack - | SPURIGIECHBEKABS AP .
Line _$PURIOUS INE_ABS ‘ WPA 55 Line _$PURIOUS_LINE_ABS, PASS {
10 dém ‘ } | 10dBm |
0 dem ] \ 0 dBm {‘
-10 dém - -10 dBm il
| SPURIOUS_LINE_ABS_ f \ |
-20 dem - -20 dBm f
|
-30 dem I - - 30, dem 1
. m I [
-40 dBm | 4'Lr"L } A ’44 Bm | lf"
ol J_ Wy | ll ” sd dem 1 H I’l Aﬂ.f d l|| \\MW’
MJu, | | LA L ™ |
50 dem U . “M.\ | ; i Lok 1 i
[RE S P LUy e e

70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 170886 GHz -32.83 dém -19.83 dé 1,735 GHz 1.755 GHz 100.000 kHz 1,75389 GHz 20.93 dbm -0.07 d&

1.709 GHz 1.710 GHz 200,000 kHz 1.70995 GHz -29.17 dém -16.17.d8 1.755 GHz 1.756 GHz 200.000 kHz 175501 GHz -30.00 dBm -17.00 dB

1.710 GHz 1.730 GHz 100,000 kHz 171109 GHz 21.15 dBm -8.85 dB 1.766 CHz 1768 GH2 1,000 Miz 175800 GHz 3576 dBm ~55.75 dB

e ——
'
i | L il (| ™)

Date: 1 JUN 2018 19:14:24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 1.JUN.2018 19.07:12

Spectrum = Spe n v
Ref Level 23.10 dBm  Offset 5.10 dB Mode Auto Sweep RefLevel 23,10 dém  Offset 5.10 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dehmitdhack - | SPURIRRECHDEK 8S_ VT
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dem : 10dBm
o B} -
0 dam l, 2 - W"AW'/”}‘ 0 g W
-10 dBm -1} dem !
| SPURIOUS_LINE_ABS_ J } ‘
-20 dom i -2q dem i
30 i et /J | 3 dBm Y [ oy,
- K T T
-40 dBm “40 dm
-50 dem 50 dBm
-60 dBm -50 dem
70 derm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -26.51 dém -13.51 d& 1.735 GHz 1.755 Ghz 100.000 kHz 1.74788 GHz 1.62 dBm -28.18 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70589 GHz -32.43 dbm -19.43.d8 1.755 GHz 1.756 GHz 200,000 kHz 1.75501 Gz -30.67 dBm -17.67 dB
1.710 GHz 1.730 GHz 100,000 kHz 1.71608 GHz 1.79 dém -28.21 d8 1756 CH2 1768 GH2 1,000 Mz 75606 CHe T 1202 db,
.
I J1 L 2

Date: 1.JUN.2018 19:16:39

Sporton
TEL: +8

International (Kunshan) Inc.
6-512-57900158

FAX: +86-512-57900958

FCCID:

HD5-CT40L1N

: A200 of A365
: Nov. 13, 2018
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Repor

t

Report No. : FG850409B

LTE Band 4/ 1.4MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1RB
o
Spectrum * v
Ref Level 23.10 dBm  Offset 5.10 dB Mode Auto Sweep Ref Level 23.10 d&m  Offset 5.10 dé Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 dbieitFhack 5 | SPURIGHECHBEKABS AP
Line _$PURIOUS INE_ABS PABS P\ Line 'p”"ﬁv IS_LINE_ABS PASS
10 dém / \ 10dBm { \
-10 dem I -10 dBm i
SPURIOUS_LINE_ABS_ ‘ \ I,
20 derm /l 'll -20 dem——
30 dem T / 30 dBm *d
-40 dam M,U‘ %‘wa/ﬁ 40 ﬁ y nr i.,l
-
50 dBm — a MWM\“ / % ¥ \ Nty
= [ \\J TRV ATV P
60 derm -60 dBm -
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70877 GHz -27.30 dém -14.30 de 1,753 GHz 1.755 GHz 100.000 kHz 1,75476 GHz 16.30 dBm -11.70 dB
1.708 Ghz 1.710 GHz 20.000 kiz 1.70999 GHz -25.40 dém -12.40 d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75500 GHz -31.41 dBm -19.41 dB
1,710 GHz 1.712 GHz 100,000 kHz 171021 GHz 20.47 dem -9.53 dB 1.766 CHz 1768 GH2 1.00D MHz 175850 GHz 34 55 dBm o183 dB
.
Il N T w
Date: 1.0UN.2018 20:27:24 Date: 1.JUN.2018 20:33:17
Lowest Band Edge / Full RB Highest Band Edge /Full RB
o
Spectrum ¥ * v
Ref Level 23.10 dBm  Offset .10 dB Mode Auto Sweep Ref Level 23.10 dém  Offset 5.10 db Mode Auto Sweaep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr AvgPwr
20 dbimitdhack 5 URIECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm f """“‘M\ 10 deny “"““‘\
0 dém ! \ i dem’ ]
-10 dBm -10 dgm +
SPURIOUS_LINE ABS_ { \
-20 dBm J M 20 dbm !
-30 dem .Ww b dBm L L“‘L‘m
" A N Mo,
-40 dBm ¥ W -40 dBm e
i < ey
w«”‘w '\M.;m
-50 dBm g e -50 dBm v r——
50 dBm 60 dBm
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz J|[start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170900 GHz -22.00 dém -9.00 dé 1,753 GHz 1.755 GHz 100.000 kHz 1,75307 GHz 12,85 dBm -17.15 dB
1.708 Ghz 1.710 GHz 20.000 kiz 1.70955 GHz -30.30 dém -17.30 d8 1.755 GHz 1.756 GHz 20,000 kHz 175502 GHz -30.14 dBm -17.14 dB
1,710 GHz 1.712 GHz 100,000 kHz 171027 GHz 12.79 dBm -17.21 dB 1.766 CHz 1768 GH2 1.00D MHz 175803 GHz 0381 dim 1081 d8
.
i i )
Date: 1.JUN 2018 20.28.07 Date: 1.JUN.2018 20:20:20

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT40L1N

Page Number 1 A201 of A365
Report Issued Date : Nov. 13, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG850409B

LTE Band 4/ 3MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum ¥ = || spe n

Ref Level 23.10 dBm  Offset 5.10 dB Mode Auto Sweep Ref Level 23.10 dém  Offset 5.10 dg Mode Auto Sweep

SGL Count 100/100 SGL Caunt 100/100

@1 AvaPwr (@1 avgPwr

20 dbieitFhack 5 . | SPURIGHECHIERABS_Ta VT

Line _$PURIOUS_|INE_ABS PABS [ Line _§PURIOUS_LINE_ABS PASS

10 dém 10dBm !

0 dBm I{ 0 dBm | \‘

-10 dBm -10 dem

SPURIOUS_LINE_ABS_ 1 K J

20 derm / 7 20 dem j

-30 dem MW{‘ / !'g -30 dem 'f, \

40 dBm MMM«MA[ | 'lmﬁIr A 4 dem A‘ ,f' | 1

50 dBm JM‘MM‘WW‘“' st / ' Lsal de; A \ MM MM

Biiheirs U PR e g ﬂ‘f \ -

-60 dem -60 dBm

70 dBm 70 dBm

Start 1.7 GHz 3003 pts Stop 1.713 GHz || Start 1.752 GHz 3003 pts Stop 1.765 GHz

Spurious E'“iSSi“'I‘S | | | | Spurious Emissions

___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170887 GHz -26.68 dBm 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75477 GHz 21.34 dBrm -8.66 d&
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 Gz -19.68 dbm 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -21.27 dBm -5.27 dB
1.710 GHz 1.713 GHz 100.000 kHz 171024 GHz 20.93 dBm 1.756 GHz 1.765 GHz 1.000 MHz 1.75629 GHz -32.39 dBm -19.39 dB

.
i J1 L i

Date: 1.JUN.2018 20-:08:56

Date: 1 JUN 2018 20:00:08

Lowest Band Edge / Full RB

Highest Band Edge /Full RB

o
Spectrum * v
Ref Level 23.10 dBm  Offset 5.10 dB Mode Auto Sweep RefLevel 23.10 d&m  Offset 5.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr AvgPwr
20 dbiiGhack m UEIRHE CHYEKABS ks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm WO
\ oo *'j
g et "
0 dém ( ¥ #dem -
-10 dBm l‘ .10 e |
SPURIOUS_LINE ABS_ I i
-20 dem f 20 dBm sy
W ’ l Mgy,
30 dem ! -30 dBm !
ML - ] o
. 1o het Y ! ) b
40 dBm st 40 dBm ]
I e
50 dam pH 50 dBm s
T R T L e LT T
50 dBm 60 dBm
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170880 GHz -22,02 dém -9.02 d& 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75301 GHz 9.6 dBm -20.34 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -31.03 dém -18.03 8 1.755 GHz 1.756 GHz 30,000 kHz 175500 GHz -28.29 dBm -15.20 dB
1,710 GHz 1.713 GHz 100,000 kHz 1,71250 GHz £.49 dém -23.51 dB 1.766 CHz 1768 GH2 1,000 Miz 75601 CHe 19.34 dBm £ 34dn

i ;

Date: 1.JUN.2018 19.52:05

i

Date: 1.JUN.2018 19:55:10

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT40L1N

Page Number

Report Version

1 A202 of A365
Report Issued Date : Nov. 13, 2018
: Rev. 01





